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Notes for using this parts book

1 This book was prepared based on information available in October 2007.
2 Parts are subject to changes in design without prior notice.
3 Parts supplied as complete assemblies are circled by a dotted line.
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A. E1KBE{% / Machine body

REF.NO CODE QTY mf NAME OF PARTS RM
1 S32511409 1 T7-LRYRHZ ARM BED ASSY
2 018103032 4|7 F7RILF10X30 BOLT, SOCKET M10X30
3 S32514001 1[RYKAH/N-S BED COVER, S
4 S23418001 6| AR 4X5 SCREW, M4X5
5 S32515001 1[(RYRAH-L BED COVER, L
6 061400816 4(H535204X8 SCREW, FLAT M4X8
7 S50023000 1NAAINEOFaa-)L LABEL, LUBRICATION
8 117936001 43 Lt94 RUBBER CAP, 9.4
9 117934001 2|3 L+t2135 RUBBER CAP, 13.5
10 159150000 3|3 L+>205 RUBBER CAP, 20.5
11 S32655001 1\ 7-LAss-L ARM COVER, L
12 060501016 3|78 1 K5X10 SCREW, BIND M5X10
13 159150000 1|3 L+>205 RUBBER CAP, 20.5
14 625010000 1482952 FNK-2N NYLON CLAMP NK-2N
15 062400816 1|F~204X8 SCREW, PAN M4X8
16 140890009 AV 0%l OIL CAP
17 S20878000 2|3 Lt53 RUBBER CAP, 5.3
<BXR> <For Japan>
19 S38357001 | 1|V %FayA45~_)LBAST  [LABEL, OPERATION (BAS) JPN.
21 S10820000 1N\ 7oT7YIRIL VOLTAGE LABEL AC
<ALk, AFSaR> <For USA, Canada and Mexico>
19 S38571001 | 1|V HFIHAS5_)LBAST  |LABEL, OPERATION (BAS) ENG.
21 S10820009 177NV VOLTAGE LABEL AC
<G—oy/f> <For Europe>
19 S36921001 1(7-=> 95~ JLEN WARNING LABEL, EN
19 S36922001 1(9-=>455~)LDE WARNING LABEL, DE
19 S36923001 17-=> 5 S~)LFR WARNING LABEL, FR
20 S36925001 1|CE~X-% MARK, CE
21 S10820004 1N7o7YIRNIL VOLTAGE LABEL AC
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B. L#RE84% / Upper shaft mechanism

REF.NO CODE QTY RE2 NAME OF PARTS RM
1 S$32517101 12990 UPPER SHAFT

2 140726000 1270 A5)M UPPER SHAFT BUSH, M

3 532518001 AV Y%7 BALANCER

4 012060636 2|77 EZ6X6 SET SCREW, SOCKET (FT) M6X6
5 532519001 N2 IO A2)ILE BUSH, F ;U-SHAFT

6 012060636 1173 ES6X6 SET SCREW, SOCKET (FT) M6X6
7 $50020001 1N\ TUVEDALYS THREAD TAKE-UP CAM ASSY

8 S50021001 1N T7VEVAL THREAD TAKE-UP CAM

9 $50022000 117TJLk FELT

10 S32521001 UESZOV P ES WASHER, THRUST

11 $32522101 NALYARD SCREW

12 S23651001 3|7 FES6X67RY A SET SCREW, SOCKET (FT) M6X6
13 532532001 1197298 YK92 CRANK ROD ASSY

14 S32523001 11900529 CRANK, 90°

15 145466001 N \URD2OS29aYE NEEDLE BAR CRANK ROD

16 147777000 1N=—FRT7Y2T NEEDLE BEARING

17 145465001 1|2 ARTIEIL SCREW, SM3.57-40X6 L

18 S32507101 WO TIL/ARD2 JUMP SOLENOID ASSY

19 S32501001 1YL /A5 A JUMP SOLENOID BASE

20 S$32502000 WO TIL/AF JUMP SOLENOID

21 081003870 11012 %'S3 ORING, S3

22 048025346 1[~ATJE2.5 RETAINING RING, E2.5

23 $32503001 NIV /AR JUMP SOLENOID BRACKET

24 S35646001 2|F~26X8 SCREW, PAN M2.6X8

25 532504001 1N hlaB CAM PLATE

26 S25773001 2|84 SHOULDER SCREW, M4

27 S$32505001 NALAZINAR SPRING, PLATE

28 062400816 2|F~4x8 SCREW, PAN M4X8

29 062400816 2|F~4x8 SCREW, PAN M4X8

30 S34200000 1|\VL/4:9v3y SOLENOID CUSHION

31 S37277000 NI/ ARRI YN J-SOLENOID HEATSINK

32 062401016 2(F~24X10 SCREW, PAN M4X10

33 $32525201 VLS s NEEDLE BAR VERTICAL SET

34 $32526001 IPAPPZEEEES JUMP CLAMP

35 062351016 1[F+~335X10 SCREW, PAN M3.5X10

36 S$32527101 1N\ovoTaA JUMP BRACKET

37 $32530201 (IPA@PIACS SPRING, JUMP

38 S32531101 ERNIRIAZIL BUSH, ; B/N-BAR

39 532533001 1ERNURD BASE NEEDLE BAR

40 S$33673000 1EMNYRDTIILE FELT

41 012060636 1|7 FE>6X6 SET SCREW, SOCKET (FT) M6X6
42 S32435001 NI 25h5- BEARING COLLAR

43 523651001 2|7 FES6X67RY A SET SCREW, SOCKET (FT) M6X6
44 076204659 1|RETT7/76204VV BALL BEARING, RADIAL 6204VV

BE-0901E/1201B-109




\||||;||||./

| R e
_ N\ &\
| O\
_ 2 /
€ /
|

e

i

C .£+45EKE)BH{% / Needle bar and driving clutch mechanism
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C. #+1#5EFE)R1% / Needle bar and driving clutch mechanism

REF.NO CODE QTY RE2 NAME OF PARTS RM
1 552042001 NP IRILN-EYh LEVER SET

2 S32574101 U =0272= Lyl Ny VAN LEVER

3 018501036 1|7 FHRILE5X10 BOLT, SOCKET M5X10

4 107550002 112A ROLLER

5 $32575001 1| 7rE>YOREY THREAD TAKE-UP ROLLER PIN

6 148782001 1| AR-H SPACER

7 $32576001 NTUEDD U9 THREAD TAKE-UP BEARING

8 018501236 2|7FARILREX12 BOLT, SOCKET M5X12

9 S$32577001 1NTUEVIRILIIN-D3 TH. TAKE-UP DRIVING LEVER ASSY
10 S$32580001 (=1=P27 ROLLER SHAFT

11 532674101 1|20E8 ROLLER, 8

12 021500103 11>+ Yk5 NUT, 1 M5

13 113431002 1A% WASHER, PLAIN
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D1 . §+#E8{% (BE-0901E-AC) / Needle bar mechanism (BE-0901E-AC)

B-62 § shiesm>

< Refer to P.119 >
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D1. $+#:B5{% (BE-0901E-AC) / Needle bar mechanism (BE-0901E-AC)

REF.NO CODE QTY m NAME OF PARTS RM
2 S32581301 NA\)R27r-R NEEDLE BAR CASE

3 S32584101 9[/\RD NEEDLE BAR

4 S$32585001 9|/\JRHRIDT /AR SPRING, COMPRESSION

5 118735002 9[HH+ WASHER

6 S36153100 9[rvara L RUBBER, CUSHION

7 S32587001 9[>a o TUARMYIN- TOP DEAD CENTER STOPPER
8 018301036 97+ HRILE3X10 BOLT SOCKET M3X10

9 S32588101 9IN\IRIHFF NEEDLE BAR CLAMP

10 062350816 9|7+ ~35X8 SCREW PAN M3.5X8

11 S33149000 P2V VAWE 7 FELT PACKING

12 S32654001 11 7TIILhAHT FELT SUPPORT

13 062400816 2|F~4X8 SCREW PAN M4X8

14 025040136 2(ESHHRI a4 WASHER PLAIN S 4

15 S33149000 I PEYIAVAWE 27 FELT PACKING

16 S36505001 9(N\IRIANTUFA NEEDLE BAR THREAD GUIDE
17 S36264001 9|77 ES3.5X35 SET SCREW, SOCKET (FT) M3.5X3.5
18 S39415301 12T HIN-D=2 UPPER COVER ASSY

19 S40719101 | FhAL=F INNER THREAD GUIDE

20 008300514 9|+hZ>AX13X5 SCREW TRUSS M3X5

21 008400806 2|+~ AX04X8 SCREW TRUSS M4X8

22 008400806 2|+ AX204X8 SCREW TRUSS M4X8

23 S$32592009 1| ATH\- LOWER COVER

24 008400806 2|+hZ>AX204X8 SCREW TRUSS M4X8

25 S32593001 1NRARETF THREAD GUIDE, LOWER

27 S32378001 9 RXHZ DISK

28 S32379001 9| AR /AR SPRING

29 S34032001 9[AbRZAIFT R SHOULDER SCREW, M3

30 008400806 2|+~>RX204X8 SCREW TRUSS M4X8

31 S$32595001 NNJRDHARL-)L GUIDE RAIL, NEEDLE BAR

32 062400816 5|7 ~~204X8 SCREW PAN M4X8

33 S32596001 17-Z37L-)L RAIL FOR CASE

34 062401016 4|F~34X10 SCREW PAN M4X10

35 S32597001 1NINRT SPRING BRACKET

36 014400636 1|7 F 0 1R24X6 SET SCREW SOCKET (CP) M4X6
37 S32600001 1N TVEVSY SHAFT, T/TAKE-UP

38 S32631001 "NWTFrELSHTYL A BUSH, T/TAKE-UP SHAFT

39 S32651001 9|FrEUL/N-YZ THREAD TAKE-UP LEVER ASSY
43 S46404001 18| ~aM3X7 SCREW, PAN M3X7

44 014400636 4|7+ 1R24X6 SET SCREW SOCKET (CP) M4X6
45 S32634001 NWTUVEDRDDY HOLDING SHAFT, T/TAKE-UP
46 S32635001 1N TYEYRSTYS BUSH

47 S32637000 9[FrEVRY HOLDER, T/TAKE-UP

48 S32638001 9[F VR SPRING

50 S35632001 1|EZH RS WASHER, PLAIN M8

51 S36434001 1M FSFA THREAD GUIDE, A

52 062400616 2|F~4X6 SCREW PAN M4X6

53 018061636 4|7 FHRIL6X16 BOLT SOCKET M6X16

54 025060236 4|lESYHRF 16 WASHER PLAIN M 6

55 028060243 4| N\ R2-6 WASHER, SPRING 2-6

56 S32582101 NI RD7-ARF AR NEEDLE BAR CASE BRACKET, R
57 S32583101 NNIRDr-ARF AL NEEDLE BAR CASE BRACKET, L
58 S32652001 21 FFAEY PIN, W/SCREW

59 S32653001 24 FFAF YL NUT

60 113431002 2(¥H % WASHER,PLAIN

61 S32598001 1WI=FHAK LINEAR GUIDE

62 018301036 4(7FHRILE3X10 BOLT SOCKET M3X10

63 047501242 2(RTVUTEVAWS PIN SPRING ROLL AW5

64 S32599001 1|RSRA-X RSR BASE

65 018061236 3|7 FRILR6X12 BOLT SOCKET M6X12

BE-0901E-AC-118




D1 . §1#B81% (BE-0901E-AC) / Needle bar mechanism (BE-0901E-AC)

< Refer to P.119 >

<P.119Z5H >
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D1. $t#%E8{% (BE-0901E-AC) / Needle bar mechanism (BE-0901E-AC)

REF.NO CODE QTY A NAME OF PARTS RM
66 062300416 8|F~a3x4 SCREW PAN M3X4

67 070699800 1|RET 74769927 BALL BEARING RADIAL 69977
68 532639001 "2O27r3aA0h>- BEARING COLLAR

69 S32640001 NAFTAE POSITIONING PLATE

70 018501036 2|7+ HRILE5X10 BOLT SOCKET M5X10

71 018501236 1|7 FRILEEX12 BOLT SOCKET M5X12

72 025050236 1ESYHRF1I5 WASHER PLAIN M 5

73 028050246 NSRS R2-5 WASHER SPRING 2-5

74 546961001 1Z 37V bH/8-R BRACKET COVER, R

75 S46962001 1F 2 YhAN-L BRACKET COVER, L

76 018300636 2|7 FHRILE3X6 BOLT SOCKET M3X6

77 S32257001 217857 Yk3 NUT, CAP M3

78 008300514 2|+F52X23X5 SCREW TRUSS M3X5

BE-0901E-AC-118
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D2 . §+#E8{% (BE-1201B-AC) / Needle bar mechanism (BE-1201B-AC)
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D2. ##E8{% (BE-1201B-AC) / Needle bar mechanism (BE-1201B-AC)

REF.NO CODE QTY X NAME OF PARTS RM
1 S46960501 WAN)RDr-R12892 NEEDLE BAR CASE ASSY, 128
2 S546959001 1 \JRD7-R128 NEEDLE BAR CASE, 128

3 S$32584101 12|/\)7R™Y NEEDLE BAR

4 532585001 12|/ \)RIROII /R SPRING, COMPRESSION

5 118735002 12| ¥ A xR WASHER

6 S§36153100 12|7viav3 L RUBBER, CUSHION

7 S$32587001 12|03 T RAMY /- TOP DEAD CENTER STOPPER
8 018301036 12| 7FHRILE3X10 BOLT SOCKET M3X10

9 $32588101 12[/\)RIF F NEEDLE BAR CLAMP

10 062350816 12(F~235X8 SCREW PAN M3.5X8

11 S45506000 17TV Y F 12 FELT PACKING, 12

12 S45507001 1|7TILhAH T2 FELT SUPPORT, 12

13 062400816 2| ~14x8 SCREW PAN M4X8

14 025040136 2(ESHHRIIV4 WASHER PLAIN S 4

15 S$45506000 1TTILb/YF 12 FELT PACKING, 12

16 S$36505001 12[\N)RIA+ToF4 NEEDLE BAR THREAD GUIDE
17 S$36264001 12|77+ E353.5X3.5 SET SCREW, SOCKET (FT) M3.5X3.5
18 S45508109 12T THIN-1292 UPPER COVER ASSY, 12

19 S$45584301 1NAEFOIT1293 UPPER THREAD GUIDE ASSY, 12
20 146924100 12|ALYRTYS THREAD BUSHING

21 S48399001 1 FHARIF12A INNER THREAD GUIDE, 12A

22 008400806 6|+~>A204X8 SCREW TRUSS M4X8

23 $45512009 1|\ hTHhs3-12 LOWER COVER, 12

24 008400806 2|+hZ>AX204X8 SCREW TRUSS M4X8

25 S$46294101 1B AREF1293 LOWER THREAD GUIDE ASSY, 12
26 146924100 12|ALYRTYL THREAD BUSHING

27 S$32378001 12| AXH5 DISK

28 S$32379001 12[RX 731 SPRING

29 S$34032001 12| A bROIVERD SHOULDER SCREW, M3

30 008400806 2|+hZ5A204X8 SCREW TRUSS M4X8

31 S$45515001 N ANDRIACARL-)L12 NEEDLE BAR GUIDE RAIL, 12
32 062400816 5|7 ~14x8 SCREW PAN M4X8

33 S45516001 1/ 7r-A37L-)L12 RAIL FOR CASE, 12

34 062401016 4|+ ~104X10 SCREW PAN M4X10

35 S45517001 N/ 3R2712 SPRING BRACKET, 12

36 014400636 1|7+ 1HR34X6 SET SCREW SOCKET (CP) M4X6
37 S$45518001 11 7vEYTY12 THREAD TAKE-UP SHAFT, 12
38 532631001 1\ T7rvEYDITYL A BUSH, T/TAKE-UP SHAFT

39 S$32651001 12|70 EDL/N-U3 THREAD TAKE-UP LEVER ASSY
40 §32633000 12|7oEV LN THREAD TAKE-UP LEVER

42 $32632000 12| 7VEVRR BOSS, T/TAKE-UP

43 546404001 24|+ ~aM3X7 SCREW, PAN M3X7

44 014400636 4|7 FR24X6 SET SCREW SOCKET (CP) M4X6
45 S$45519001 NTUVEDRD D12 TH. TAKE-UP HOLDING SHAFT, 12
46 $32635001 1|1 T7VEVRIS TV A BUSH

47 $32637000 12| 7VEVRD HOLDER, T/TAKE-UP

48 S$32638001 12| %Y\ % SPRING

50 535632001 1|1EZHYH RS WASHER, PLAIN M8

51 S$45520001 1A bSFA12 THREAD GUIDE, A: 12

52 062400616 2| ~14X6 SCREW PAN M4X6

53 018061636 4|7 FHRILE6X16 BOLT SOCKET M6X16

54 025060236 4|EZYHRF 216 WASHER PLAIN M 6

55 028060243 4| N\ F12-6 WASHER, SPRING 2-6

56 S$45532101 NAN)RDr-ZAREZ AR NEEDLE BAR CASE BRACKET, R
57 545522101 NIRRT -ARF AL NEEDLE BAR CASE BRACKET, L
58 $32652001 2MMFFAEY PIN, W/SCREW

59 532653001 24 FFAF YL NUT

60 113431002 2(¥H# WASHER,PLAIN

61 545523101 1| =F7HAR320 LINEAR GUIDE, 320

62 018301036 4|7 FHRILR3X10 BOLT SOCKET M3X10

63 047501242 2(RT)UTEVAWS PIN SPRING ROLL AW5

BE-1201B-AC-118
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D2 . §+#:E8{% (BE-1201B-AC) / Needle bar mechanism (BE-1201B-AC)
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D2. #+#:BE 4% (BE-1201B-AC) / Needle bar mechanism (BE-1201B-AC)

REF.NO CODE QTY & NAME OF PARTS RM
64 532599001 1|RSRA-X RSR BASE

65 018061236 3|7 FHRILR6X12 BOLT SOCKET M6X12

66 062300416 8|F~3X4 SCREW PAN M3X4

67 070699800 1|RER V74769977 BALL BEARING RADIAL 69927
68 $32639001 W22 raoh>- BEARING COLLAR

69 S$32640001 NAFFAE POSITIONING PLATE

70 018501036 2[7FRILREX10 BOLT SOCKET M5X10

71 018501236 1|7+ HRILR5X12 BOLT SOCKET M5X12

72 025050236 1NEZYHRF1I5 WASHER PLAIN M 5

73 028050246 /AT H2-5 WASHER SPRING 2-5

74 S546961001 1 F3 7Y h/3-R BRACKET COVER, R

75 S$46962001 I3 Yhhn-L BRACKET COVER, L

76 018300636 2[7FHRILR3X6 BOLT SOCKET M3X6

7 $32257001 2|78+ Yk3 NUT, CAP M3

78 008300514 2|+hZ2A203X5 SCREW TRUSS M3X5

BE-1201B-AC-118
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E1. $H#Et]#ai2EBI{% (BE-0901E-AC) / Needle bar flip-up mechanism (BE-0901E-AC)
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E1. $+#U)#2424ER8{% (BE-0901E-AC) / Needle bar flip-up mechanism (BE-0901E-AC)

REF.NO CODE QTY & NAME OF PARTS RM
1 532643201 NWFIUORYIR CHANGE BOX

2 S$32644101 NFIUOHT- CHANGE BOX COLLAR

3 014400636 4|7 F+1Rz4X6 SET SCREW SOCKET (CP) M4X6
4 S$32645101 1NhLvIh CAM SHAFT

5 $17390101 NFIUOAL CHANGE CAM

6 S$23651001 2|7 FES6X67RY A SET SCREW, SOCKET (FT) M6X6
7 018062036 2(7FRILE6X20 BOLT SOCKET M6X20

8 028060243 2[R HFHR2-6 WASHER, SPRING 2-6

9 025060236 2| HRF206 WASHER PLAIN M 6

10 SA7831001 1|7V)LRE-2103G770 PULSE MOTOR: 103G770-01446
11 018401236 4|7 FRIL+4X12 BOLT SOCKET M4X12

12 028040246 4|\ T R2-4 WASHER SPRING 2-4

13 026040236 4|ESYHRIAF4 WASHER PLAIN M 4

14 S$17399152 1| ¥ LFV-A CAM GEAR, A

15 014400636 2|7 FOR24X6 SET SCREW SOCKET (CP) M4X6
16 S17401051 1|¥FVLFVY-B CAM GEAR, B

17 014400636 2|7 FURz4X6 SET SCREW SOCKET (CP) M4X6
18 S$32647001 1|1FIooaa~N-R CHANGE ROLLER BASE

19 S$32648001 9|hLaBEYE CAM ROLLER SET

20 021500103 91+ Uks NUT, 1 M5

21 004401003 2|+%3534X10 SCREW, FLAT M4X10

22 028050246 9\ RHFHR2-5 WASHER SPRING 2-5

29 S40720001 NFNUR) VI R-Z PCB SETTING BASE

31 062400816 4|F~R14X8 SCREW PAN M4X8

32 S40728100 1N RTAA-2D33H POTENTIOMETER ASSY, 3H

33 S40721000 NRTULAVA-2442 POTENTIOMETER PLATE

34 025100236 NESHHRF1010 WASHER PLAIN M 10

BE-0901E-AC-122
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E2 . #H )R /ERI(R (BE-1201B-AC) / Needle bar flip-up mechanism (BE-1201B-AC)
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E2. #+#U)#2i21ER8{% (BE-1201B-AC) / Needle bar flip-up mechanism (BE-1201B-AC)

REF.NO CODE QTY & NAME OF PARTS RM
1 532643201 NWFIUORYIR CHANGE BOX

2 S$45528001 NFIUOHT- CHANGE COLLAR

3 014400636 2|7 FUR34X6 SET SCREW SOCKET (CP) M4X6
4 S45587001 1NhLvIh CAM SHAFT

5 $17390101 NFIUOAL CHANGE CAM

6 S$23651001 2|7 FES6X67RY A SET SCREW, SOCKET (FT) M6X6
7 017062006 2|7RJL6X20 BOLT M6X20

8 028060243 2[R HFHR2-6 WASHER, SPRING 2-6

9 025060236 2| HRF206 WASHER PLAIN M 6

10 SA7831001 1|7V)LRE-2103G770 PULSE MOTOR: 103G770-01446
11 018401236 4|7 FRIL+4X12 BOLT SOCKET M4X12

12 028040246 4|\ T R2-4 WASHER SPRING 2-4

13 026040236 4|ESYHRIAF4 WASHER PLAIN M 4

14 S$17399152 1| ¥ LFV-A CAM GEAR, A

15 014400636 2|7 FOR24X6 SET SCREW SOCKET (CP) M4X6
16 S17401051 1|¥FVLFVY-B CAM GEAR, B

17 014400636 2|7 FURz4X6 SET SCREW SOCKET (CP) M4X6
18 S45527001 1|FTooaaNR-X12 CHANGE ROLLER BASE, 12

19 S$32648001 12|hLaB8EYE CAM ROLLER SET

20 021500103 12112 VUK5 NUT, 1 M5

21 004401003 2|+%3534X10 SCREW, FLAT M4X10

22 028050246 12[/\RHH $2-5 WASHER SPRING 2-5

23 $45530001 N7V oFY-A REDUCTION GEAR, A

24 S$23651001 2|7 FES6X67RY A SET SCREW, SOCKET (FT) M6X6
25 545531001 172V o%v-B REDUCTION GEAR, B

26 014400636 2|7+ UmR4X6 SET SCREW SOCKET (CP) M4X6
27 S45533001 11Tk SENSOR SHAFT

28 012500536 117 ES5X5 SET SCREW SOCKET (FT) M5X5
29 S46948001 NFNIR) Y R-Z PCB SETTING BASE

30 S08421000 2| AR SPACER

31 062400816 1|7+ ~"204X8 SCREW PAN M4X8

32 S40728100 1| RT2AA-2I33H POTENTIOMETER ASSY, 3H

33 $45539000 N RTULAA- 2445 POTNTIOMETER PLATE

34 025100236 1HEZHFARF110 WASHER PLAIN M 10

35 S46947001 NFIUORYI RN CHANGE BOX COVER

36 062400616 3|F~4x6 SCREW PAN M4X6

BE-1201B-AC-122
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F1. #2B8% (#ILw S#) / Presser foot mechanism (Embroidery frame)
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F1. ¥ Z 8% (RILw 5#) /Presser foot mechanism (Embroidery frame)

REF.NO CODE QTY ELES NAME OF PARTS RM

1 S46999001 2|V IR TMAB KNOB SCREW, M4B

252 S36397001 1NFA4I99= FRAME HOLDER BASE ASSY

253 S36391001 115097 -LY= HOLDER BASE ASSY

254 S15284000 2| AR AH SLIDING PLATE

255 S$15285000 2|1ARYTJ )Lk SLIDING FELT

256 062400616 4|F~R04X6 SCREW, PAN M4X6
<KESIT') T 415X260mm> <Sewing area 415X260mm>

7 S15660001 1\Hh9745X32 SQUARE FRAME, SPFA-45X32
<§&H 11)7205X200mm> <Sewing area 205X200mm>

7 S15650001 1\Hho7924X24 SQUARE FRAME, SPFA-24X24
<KEHLT1)7415X170mm> <Sewing area 415X170mm>

7 S15654001 1|Hh9745%X23 SQUARE FRAME, SPFA-45X23
<$EHT1)7415X215mm> <Sewing area 415X260mm>

7 S15658001 1|Ho945X27 SQUARE FRAME, SPFA-45X27
DEDEERD <For Spider net frame>

487 S49342001 NI®'IRFTATUHZ SPIDER NET FRAME HOLDER ASSY

488 S49343001 NIBRIRFARDYS SPIDER NET FRAME SCREW ASSY

489 S49345001 4B/ RFTARAR-H SPIDER NET FRAME SPACER

490 S46999001 4RI M4B KNOB SCREW, M4B

491 026040136 4|lESHH RO 24 WASHER, PLAIN S 4

492 021400206 41223V NUT, 2 M4

493 S49346001 NI'RIRFANT I HOLDER, 1

494 S49347001 NIRRT ANFH2 HOLDER, 2

495 062400816 4|F~204X8 SCREW, PAN M4X8
<KERTYT $50mmd> <Sewing area ¢ 50mm>

496 S49348001 1|9E®/RXJ%9-05 SPIDER NET FRAME, 05

501 S49349101 2|<ILTIH-050= ROUND FRAME ASSY, 05

502 S49351101 2|7 ILT9-05k ROUND FRAME, 05: OUTER

503 S49352101 2| ILITHU-050F ROUND FRAME, 05: INNER

504 S32798001 2|79 AP~ COLLAR

505 S32799001 2(70 A Y RM4 NUT, M4

506 S33802001 2|79 A% TM4 SCREW, M4

507 S36043000 2|73 3% SPRING, COMPRESSION 5.3X47.7
<HEHTVYT d70mm> <Sewing area ¢ 70mm>

496 S49353001 1|9€/RXJ9-07 SPIDER NET FRAME, 07

501 S49354101 1(~ILI9-070= ROUND FRAME ASSY, 07

502 S49356101 1|=ILT9-07Jk ROUND FRAME, 07: OUTER

503 S49357101 1|=ILD9-01DF ROUND FRAME, 07: INNER

504 S32798001 1T AN~ COLLAR

505 S32799001 1292 AF VM4 NUT, M4

506 S33802001 1T ARIMA SCREW, M4

507 S36043000 N PFEWIAES SPRING, COMPRESSION 5.3X47.7

BE-0901E/1201B-201
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F1. 8 ZB8% (FILw DH#) /Presser foot mechanism (Embroidery frame)
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F1. #ZB% (R Lw 5#) /Presser foot mechanism (Embroidery frame)

REF.NO CODE QTY LS NAME OF PARTS RM
<HEETYT d100mm> <Sewing area ¢ 100mm>

496 S49358001 112F€/RXJ49-10 SPIDER NET FRAME, 10

501 S49359101 1|=ILTHU-100=2 ROUND FRAME ASSY, 10

502 S49361101 1|<IL29-10Vk ROUND FRAME, 10: OUTER

503 S49362101 1|=ILTU-100F ROUND FRAME, 10: INNER

504 S32798001 1792 Ah5- COLLAR

505 S32799001 11992 A YkM4 NUT, M4

506 S33802001 170 AR M4 SCREW, M4

507 S36043000 PFEZAES SPRING, COMPRESSION 5.3X47.7
<KEETYT d130mm> <Sewing area ¢ 130mm>

496 S49363001 119/ RXJ9-13 SPIDER NET FRAME, 13

501 S49364101 1|<ILTHU-135=% ROUND FRAME ASSY, 13

502 S49366101 1|<ILI9-13Vk ROUND FRAME, 13: OUTER

503 S49367101 1\=ILTU-139F ROUND FRAME, 13: INNER

504 S32798001 1792 Ah5- COLLAR

505 S32799001 11792 A Y kM4 NUT, M4

506 S33802001 170 AT M4 SCREW, M4

507 S36043000 PFEZAES SPRING, COMPRESSION 5.3X47.7
<HERTT d160mm> <Sewing area ¢ 160mm>

496 S49368001 119/ RXJ-16 SPIDER NET FRAME, 16

501 S49369101 1|<ILTO-169=2 ROUND FRAME ASSY, 16

502 S49371101 1|<ILI9-16Vk ROUND FRAME, 16: OUTER

503 S49372101 1|=ILTU-160F ROUND FRAME, 16: INNER

504 S32798001 1792 Ah5- COLLAR

505 S32799001 11992 A YRM4 NUT, M4

506 S33802001 170 AT M4 SCREW, M4

507 S36043000 IPLE VAT SPRING, COMPRESSION 5.3X47.7
<KEETYT d190mm> <Sewing area ¢ 190mm>

536 S49373101 1|~<ILTHU-1993 ROUND FRAME ASSY, 19

537 S49375101 1|=<ILTHO-19Y ROUND FRAME, 19: OUTER

538 S49376101 1\=ILTO-199F ROUND FRAME, 19: INNER

539 S32798001 1|29 Ah5- COLLAR

540 S32799001 1793 A YRM4 NUT, M4

541 S33802001 1|79 ARTDM4 SCREW, M4

542 S36043000 UPFEIAES SPRING, COMPRESSION 5.3X47.7

BE-0901E/1201B-201
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F2 . 2 B91% (B, 7> 3 > 8B&) / Presser foot mechanism (Tubular frame; Option parts)
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F2. i Z B8R (B¥#,4 72 3 V& &) / Presser foot mechanism (Tubular frame; Option parts)

REF.NO CODE QTY fh NAME OF PARTS RM

8 S36483001 11790%/2L-LEYEk TUBULAR FRAME HOLDER BASE SET

9 S36485001 1(Z290®/9FLEYE TUBULAR ROUND ARM SET, L

10 S36486001 1798F/9F7LI3 TUBULAR ROUND ARM ASSY, L

11 S32775000 (I PLF s WA S SPRING, COMPRESSION

12 uU08671003 2|+t L A3X5DB SCREW, PAN (S/P WASHER) M3X5

13 S36488001 1(Z290%&/9FREYE TUBULAR ROUND ARM SET, R

14 S36489001 1|7980F/9TRIS TUBULAR ROUND ARM ASSY, R

15 S32775000 (I PL7F s WA S SPRING, COMPRESSION

16 uU08671003 2|+t L A3X5DB SCREW, PAN (S/P WASHER) M3X5

17 S36484000 11790%€/2J0L-4A TUBULAR FRAME HOLDER BASE

18 062501416 2|FR3a5X14 SCREW, PAN M5X14

19 028050246 VAVAY S V) WASHER, SPRING 2-5

20 026050136 2|ESYHRIAE5 WASHER, PLAIN S 5

21 S32877101 8|/ FXAE Y POSITIONING PIN

22 062500816 4|F~35X8 SCREW, PAN M5X8

23 028050246 4\ FHR2-5 WASHER, SPRING 2-5

403 S36405001 1YY 59T8B HOLDER, B
<$EBIT!)7450X285mm> <Sewing area 450X300mm>

39 S33803201 1Y 930X4840= TUBULAR FRAME ASSY, SPFA-30X48

40 S32795201 1|79 930X485 2 SQUARE FRAME ASSY, SPFA-30X48

41 S32793101 1727 30X48V SQUARE FRAME, 30X48: OUTER

42 S32798001 1292 Ah5- COLLAR

43 S32799001 179V A YRM4 NUT, M4

44 S33802001 1O ARTMA SCREW, M4

45 S36043000 12539/ % SPRING, COMPRESSION 5.3X47.7

46 S32797001 21UV 9hTTA HOLDER, A

47 062401413 4|F~R4X16 SCREW, PAN M4X16

48 021400203 4122 IM4 NUT, 2 M4
<f&H 1) 730X50mm> <Sewing area 30X50mm>

59 S44700201 1Y 9-059% TUBULAR FAMME ASSY, 05

60 S44702001 1Y 79-05Yk TUBULAR FRAME, 05: OUTER

61 S32798001 1|79 Ah5- COLLAR

62 S32799001 11792 A Y RM4 NUT, M4

63 S33802001 1oL AR M4 SCREW, M4

64 S36043000 12539/ % SPRING, COMPRESSION 5.3X47.7

65 S39104001 21y ohFgC HOLDER, C

66 060300613 6|/ N1 K3X6 SCREW, BIND M3X6

67 025030233 6|lESHAHRFILY3 WASHER, PLAINM 3
<$EHLT1)755X70mm> <Sewing area 55X70mm>

59 S44703201 1|V 9-079% TUBULAR FRAME ASSY, 07

60 S44705001 1y 9-07Vk TUBULAR FRAME, 07: OUTER

61 S32798001 1292 Ah5- COLLAR

62 S32799001 11703 A Y RM4 NUT, M4

63 S33802001 192 AR M4 SCREW, M4

64 S36043000 12939/3% SPRING, COMPRESSION 5.3X47.7

65 S39104001 21y ohF45cC HOLDER, C

66 060300613 6|/31>F3X6 SCREW, BIND M3X6

67 025030233 6|lEZHHRFLI3 WASHER, PLAIN M 3

BE-0901E/1201B-201
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F2 .z B8R (B, 7> 3 > 88&) / Presser foot mechanism (Tubular frame; Option parts)
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F2. i Z B8R (B¥#,4 72 3 V& &) / Presser foot mechanism (Tubular frame; Option parts)

REF.NO CODE QTY T NAME OF PARTS RM
<$EHLT1)785X100mm> <Sewing area 85X100mm>

59 S39101301 1|V 9-100=2 TUBULAR FRAME ASSY, 10

60 S39103101 1|y 9-10Vk TUBULAR FRAME, 10: OUTER

61 S32798001 1292 Ah5- COLLAR

62 S32799001 19V A YRM4 NUT, M4

63 S33802001 1O ARTMA SCREW, M4

64 S36043000 12539/ % SPRING, COMPRESSION 5.3X47.7

65 S39104001 21y ohFs5cC HOLDER, C

66 060300616 6|/31>F3X6 SCREW, BIND M3X6

67 025030236 BlEZHAHRFLI3 WASHER, PLAIN M 3
<EHLT1)F7115X130mm> <Sewing area 115X130mm>

59 S39105301 1Yy 9-130=% TUBULAR FRAME ASSY, 13

60 S39107101 1Y 9-13Vk TUBULAR FRAME, 13: OUTER

61 S32798001 1292 rAh5- COLLAR

62 S32799001 11709 A Y RM4 NUT, M4

63 S33802001 170 AR M4 SCREW, M4

64 S36043000 1253 9/\% SPRING, COMPRESSION 5.3X47.7

65 S39104001 21y ohF45cC HOLDER, C

66 060300616 6|/31>F3X6 SCREW, BIND M3X6

67 025030236 6|lEZHHRFLI3 WASHER, PLAIN M 3
<FERTY7 d30mm> <Sewing area ¢ 30mm>

274 S15623000 112280%/745-07 TUBULAR ROUND FRAME, TFA-07
<HERTT d50mm> <Sewing area ¢ 50mm>

274 S15624000 11228%€/745-09 TUBULAR ROUND FRAME, TFA-09
<HEBIT')7 ¢ 80mm> <Sewing area ¢ 80mm>

274 S15625000 11220%€/75-12 TUBULAR ROUND FRAME, TFA-12
<HEETYT7 d110mm> <Sewing area ¢ 110mm>

274 S15626000 11290%€/27%9-15 TUBULAR ROUND FRAME, TFA-15
<EEHLTY7 d140mm> <Sewing area ¢ 140mm>

274 S35655001 11220%/79-18 TUBULAR ROUND FRAME, TFA-18
<§EBLT1)7205X200mm> <Sewing area 205X200mm>

156 S15627000 11798%F/J9-24X24 TUBULAR ROUND FRAME, TFA-24X24
<$EBLT1)F7285X215mm> <Sewing area 285X215mm>

156 S15628000 11290%/7%-24X30 TUBULAR ROUND FRAME, TFA-24X30
<$EBLT1)7410X260mm> <Sewing area 410X260mm>

156 S36495001 11798%E/J-32X45 TUBULAR ROUND FRAME, TFA-32X45
<$EHT')7335X453mm)> <Sewing area 335X453mm>

156 S40063001 1|798%E/74-335X453 TUBULAR ROUND FRAME ASSY,
<HEELTYT d160mm> <Sewing area ¢ 160mm>

212 S49377201 1Yy 9-160% ROUND FRAME ASSY, 16

213 S49378201 1(y29-169F TUBULAR FRAME, 16: INNER

214 S49371101 1|=ILT9-16+ ROUND FRAME, 16: OUTER

215 S32798001 19 AhS5- COLLAR

216 S32799001 1793 AFYEM4 NUT, M4

217 S33802001 1oL ARTMA SCREW, M4

218 S36043000 12539/ % SPRING, COMPRESSION 5.3X47.7

219 S49379001 21V 9hFJE HOLDER, E

220 060300616 6|/ N1 K3X6 SCREW, BIND M3X6

221 025030236 6|lESHAHRFIY3 WASHER, PLAINM 3

BE-0901E/1201B-201
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F2 . 1 2 B1% (B8, 7> a3 88&) / Presser foot mechanism (Tubular frame; Option parts)
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F2. i Z B8R (B¥#,4 72 3 V& &) / Presser foot mechanism (Tubular frame; Option parts)

REF.NO CODE QTY mf NAME OF PARTS RM
<EEELTYT $190mm> <Sewing area ¢ 190mm>

212 S49380201 1YY 9-1993 ROUND FRAME ASSY, 19

213 S49381201 1YY I9-1970F TUBULAR FRAME, 19: INNER

214 S49375101 1|=<ILI-19Vk ROUND FRAME, 19: OUTER

215 S32798001 1292 rAh5- COLLAR

216 S32799001 11792 A Y M4 NUT, M4

217 S33802001 1D oL AT M4 SCREW, M4

218 S36043000 PIEIIAE S SPRING, COMPRESSION 5.3X47.7

219 S49379001 2(vvIohFJE HOLDER, E

220 060300616 6[/ N1 K3X6 SCREW, BIND M3X6

221 025030236 6|lESHHRFDI WASHER, PLAINM 3
<S=8mm, L=21mm> <8=8mm, L=21mm>

280 S33207000 1T OFIAT AT 21 ADJUSTING SCREW, 21
<8=8mm, L=23mm> <S=8mm, L=23mm>

280 S33208000 1279F3AEA123 ADJUSTING SCREW, 23
<S=8mm, L=27mm> <8=8mm, L=27Tmm>

280 S33209000 17 9FIAo A1 27 ADJUSTING SCREW, 27
<8=8mm, L=31mm> <S=8mm, L=31mm>

280 S29634001 17 9FIoEIYRIL ADJUSTING SCREW, L
<$EBLT1)F7220X225mm> <Sewing area 220X225>

183 S44715001 1Y 923X249= TUBULAR FRAME SET 23X24

184 S44714001 1\h07923X249= SQUARE FRAME ASSY, 23X24

185 S44713001 1A 923X24 SQUARE FRAME, 23X24: OUTER

186 S32798001 1|29 Ah5- COLLAR

187 S32799001 11792 A Y M4 NUT, M4

188 S33802001 1|79 AR TM4 SCREW, M4

189 S36043000 12939 /3% SPRING, COMPRESSION 5.3X47.7

190 S32797001 2[5 hFTA HOLDER, A

191 062401413 4|F~R34X14 SCREW PAN M4X14

192 021400203 412234 NUT, 2 M4
<$EBLT1)7285X270mm> <Sewing area 220X225>

222 S55031001 11" 430X28P50043 TUBULAR FRAME ASSY 30X28P500

223 S44724101 1(H%730X280= SQUARE FRAME ASSY, 30X28

224 S44723001 1|1A9730X28Y ~ SQUARE FRAME, 30X28: OUTER

225 S32798001 1292 Ah5- COLLAR

226 S32799001 11792 A Y M4 NUT, M4

227 S33802001 1292 AR M4 SCREW, M4

228 S36043000 PIEIIAE S SPRING, COMPRESSION 5.3X47.7

229 S55030001 2wV ohF5G HOLDER, G

230 062401413 4|7 ~R24X14 SCREW PAN M4X14

231 021400203 41223 YkH4 NUT, 2 M4

BE-0901E/1201B-201
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F3. A& (R—LBtEY b A7 3 88&) / Presser foot mechanism (Name frame set ; Option parts)
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F3. HZBER (R—L#ty ;T a3 E&) / Presser foot mechanism (Name frame set; Option parts)

REF.NO CODE QTY ERES NAME OF PARTS RM

283 S36400001 IESFNILL NAME FRAME ASSY

284 S36399001 NESINPIELEE NAME FRAME PLATE

285 S20012001 1| RAR-H SPACER

286 S09823101 1| RSARTL-+o=2 SLIDE PLATE ASSY

287 S09830101 1|45\ (A) PLATE SPRING, A

288 S09827001 1A TAR-H PRESSER SPACER

289 S09828101 17943 FRAME PRESSER PLATE

290 062670814 7|7 ~20357-40X8 SCREW, PAN SM3.57-40X8

291 028350243 7|\ FHH:2-3.5 WASHER, SPRING 2-3.5

292 025350236 3|ESHHRFLIIS WASHER, PLAIN M 3.5
<HEA-G., #3X6ILFER R <Common parts for Hoop A-G and 3X6 >

297 121764001 1A 3% SPRING, COMPRESSION

298 121765001 1|Y~<3I®RT357 KNOB SCREW, SM3.57

299 021670203 1(2>34YF357-40 NUT, 2 SM3.57-40

300 021350106 2(12a+vk35 NUT 1 M3.5

302 062350816 2|7~335X%8 SCREW PAN M3.5X8

303 025350236 2|ESHHARFaD35 WASHER PLAIN M 3.5
<FERITUT7 d105mm> <Sewing area ¢ 105mm>

293 S32945001 17 0AD= HOOP ASSY A

294 S32296001 122297 9A92 EMBROIDERY HOOP ASSY, A

295 157044201 12229V TOA EMBROIDERY OUTER HOOP, A

296 157047201 1oFT9A INNER HOOP, A

301 S09815001 1|hEYEHRILE-(A) CASSETTE HOLDER, A
<FEELTYT ¢ 75mm> <Sewing area ¢ 75mm>

304 S32946001 1|79BY= HOOP ASSY B

305 S32297001 11222979892 EMBROIDERY HOOP ASSY, B

306 157200201 11229k 748 EMBROIDERY OUTER HOOP, B

307 157199201 1|9F 2B INNER HOOP, B

312 S09816001 1|htEYhHILF-(B) CASSETTE HOLDER, B
<FERITVYT ¢ 25mm)> <Sewing area ¢ 25mm>

315 S32947001 1|79CH= HOOP ASSY C

316 S32298001 1ovaHa9cH= EMBROIDERY HOOP ASSY, C

317 157202201 1(>oa9vk72C EMBROIDERY OUTER HOOP, C

318 157201201 1\oFI45C INNER HOOP, C

323 S09818001 1|hEYkRILF-D) CASSETTE HOLDER, D
<$EHLT1)760X25mm> <Sewing area 60X25mm>

326 S32948001 1(79DO= HOOP ASSY D

327 S32299001 1(>2a979D9= EMBROIDERY FRAMED ASSY

328 157204201 1(>2a9vk249D EMBROIDERY OUTER HOOP D

329 157203201 1(9F25D INNER HOOP, D

334 S09818001 1|hteYbHRILE-(D) CASSETTE HOLDER, D
<$EBIT')725X60mm> <Sewing area 25X60mm>

337 S32949001 1|7 VED= HOOP ASSY E

338 S32300001 112297 9ED= EMBROIDERY HOOP ASSY, G

339 157344201 12229V IJE EMBROIDERY OUTER HOOP, E

340 157203201 1(9F245D INNER HOOP, D

345 S09817001 1|hEYERILF~C) CASSETTE HOLDER, C
<$EHLT1)F755X25mm> <Sewing area 55X25mm>

391 S30580001 1(79G6Go= HOOP ASSY G

392 S30581001 1(22a979G6GH= EMBROIDERY HOOP ASSY, G

393 S30582000 1122299 745G OUTER HOOP, G

394 S30583000 19F75G INNER HOOP, G

399 S09818001 1|hteYbHRILE-(D) CASSETTE HOLDER, D
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F3.# 2% (R—ABtY b 72 3 885) / Presser foot mechanism (Name frame set ; Option parts)

293
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F3. HZBER (R—L#ty ;T a3 E&) / Presser foot mechanism (Name frame set; Option parts)

REF.NO CODE QTY RES NAME OF PARTS RM
<$EBLT1)F7120X50mm> <Sewing area 120X50mm>

379 S55035001 1A TTI3X693 HOOP ASSY, 3X6

380 S55240001 1122 97753X6 HOQOP, 3X6

381 S55036001 1A TR 43X6 OUTER HOOP, OVAL 3X6

382 S55037001 1NF T IFT3X6 INNER HOOP, OVAL 3X6

386 S55233001 1A Y RILE~(F) CASSETTE HOLDER, F

389 021300205 2122 aFYkR3 NUT, 2 M3
<$EHLT1)785X60mm> <Sewing area 85X60mm>

348 S09848001 NRTRINIZT MAGNETIC CLAMP, 70X90

349 157275001 11052 TV5844 CLAMP LOWER PLATE

350 157276001 11o520F 9744 CLAMP UPPER PLATE

351 S19604000 41TV MAGNET

352 152632001 1|1 FIAD/NUH3=EF HINGE ASSY, R

363 152633001 1(FIA DN\ H2EFY) HINGE ASSY, L

375 S09815001 1Ay RILT-(A) CASSETTE HOLDER, A

376 062300806 2|F~3X8 SCREW, PAN M3X8

377 025030233 2|1ESYHRF D3 WASHER, PLAIN M 3

378 021300103 211 aF+Yk3 NUT, 1 M3
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F4 . #ZB% FILw Wty b; F7> 3 /88&)/ Presser foot mechanism (Embroidery frame set ; Option parts)
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F4. #HZBEE®R (RLw S8ty b TS a3 E88&) / Presser foot mechanism (Embroidery frame set; Option parts)

REF.NO CODE QTY ERES NAME OF PARTS RM

2 S$36398001 1NFA4T9SHU= FRAME HOLDER BASE ASSY, S

3 S$36396001 150970 -LSH= HOLDER BASE ASSY, S

4 $15284000 2[ARY 145 SLIDING PLATE

5 $15285000 2(ARTTILE SLIDING FELT

6 062400616 4|F~R34X6 SCREW, PAN M4X6
<EEELTYT d175mm> <Sewing area ¢ 175mm>

257 S15642001 11921 ROUND FRAME, SPF-21
<S=8mm, L=21mm> <8=8mm, L=21mm>

280 $33207000 1D IFIAD AR 21 ADJUSTING SCREW, 21
<EHITUT7 $210mm> <Sewing area ¢ 210mm>

257 S$15646001 1|T>I925 ROUND FRAME, SPF-25
<8=8mm, L=23mm> <S=8mm, L=23mm>

280 $33208000 17 0F3A 041223 ADJUSTING SCREW, 23
<& T')7205X200mm> <Sewing area 205X200mm>

259 S$15650001 1(H97924X24 SQUARE FRAME, SPFA-24X24
<S=8mm, L=27mm> <8=8mm, L=27Tmm>

280 S$33209000 1NDoFIAD A RD27 ADJUSTING SCREW, 27
<tHIGRE&A> <For spply parts>
<S=8mm, L=31mm> <8=8mm, L=31mm>

280 S$29634001 12o9FIA0YrIL ADJUSTING SCREW, L
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F5.#Z 8% (RREEY b ;772 3 8&) / Presser foot mechanism (Border frame set ; Option parts)
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F5. ZB% (Rt hA T 3 V&) / Presser foot mechanism (Border frame set; Option parts)

REF.NO CODE QTY RES NAME OF PARTS RM
<§EBLT1)7450X300mm> <Sewing area 450X300mm>

24 S36406001 V5 ok VIS SASHES FRAME SET

25 S36422001 NToRVTI92 SASHES FRAME ASSY

26 S36401001 W70 SASHES FRAME

31 062400806 8|+ ~14x8 SCREW, PAN M4X8

32 026040136 8|S HROH 24 WASHER, PLAIN S 4

33 028040246 8|\ Y HHR2-4 WASHER, SPRING 2-4

34 S36418000 2|7 I )Lb2X25X25 FELT, 2X25X25

35 S27910001 1| RR-H SPACER

36 S32791000 2|17 391) 7290 CLIP, 290

37 S36408000 47 B 9V) T 220 CLIP, 220
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F6. A% (>t y b ; 7L 3 88&) / Presser foot mechanism (Clamping frame set ; Option parts)

<#EH T 7200x160mm / Sewing area 200 X160mm >

108)
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N

106 105

\ 107—q
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F6. M2 BE® (V5> Tty b T 3 UE8&) | Presser foot mechanism (Clamping frame set; Option parts)

REF.NO CODE QTY RES NAME OF PARTS RM
<§ESLT1)7200X160mm> <Sewing area 200X160mm>

77 S39531001 119527 74920X16 Yk CLAMP FRAME SET, 20X16

78 S39532101 119527 7920X162A CLAMP FRAME ASSY, A: 20X16

79 S39533001 1952 FTR-ZX20X16 CLAMP BASE, 20X16

80 S39534000 4 AR R AT L-08 SLIDE STOPPER RUBBER, -08

81 S39535000 1 ARYIH -k SLIDE SHEET

82 S39536001 1A BT A220X16 PRESSER PLATE, 20X16

83 S39807000 4| ZAANIYR AT L-32 SLIDE STOPPER RUBBER, -32

84 S39537001 1|AH I TAR PRESSER ARM, AR

85 S39538001 1|A Yo TAL PRESSER ARM, AL

86 S09774001 4|17 M5 SHOULDER SCREW, M5

87 021500316 41322 FYk5 NUT, 3 M5

88 S39539001 1|44 FBR PRESSER ARM, BR

89 S39540001 1|A4H o 7BL PRESSER ARM, BL

90 S36475000 AVESEESIV L SCREW, M5

91 S55277001 2|V =/RILEME THUMB BOLT, M6

92 028060246 2|\ Y H12-6 WASHER, SPRING 2-6

93 025060336 2|ESHHARA A6 WASHER, PLAIN L 6

94 S39541001 2l Y ITHTFR-R PRESSER ARM BASE

95 017061006 4|7RJLR6X10 BOLT, M6X10

96 021060306 4132 FJk6 NUT, 3 M6

97 S39542000 2|k L38sS 3 TOGGLE, 38S

98 018081636 4|7 FRILL8X16 BOLT, SOCKET M8X16

99 028080246 4|INRHFT12-8 WASHER, SPRING 2-8

100 025080236 AlESHHRFI8 WASHER, PLAIN M 8

101 021080306 413>2FJk8 NUT, 3 M8

102 018062036 4|7 FRILE6X20 BOLT, SOCKET M6X20

103 S39543001 2| 74X -hr M5 WIRE HOOK SCREW, M5

104 S$39544001 2|1F YT TS LN~ PRESSER BAR LIFTER LEVER

105 S39543001 2|74 -hr P M5 WIRE HOOK SCREW, M5

106 146354001 2|HH = WASHER, PLAIN 5

107 110793001 2|7EY PIN

108 S25439101 2|76 SHOULDER SCREW, M6

109 159486001 2| H % WASHER

110 S$39553001 VAVAY oV o b Ly SPRING GUIDE BAR

111 S39551001 1AHITHOT /IR PRESSER BAR SPRING, R

112 S39552001 1NAHITOT/ARL PRESSER BAR SPRING, L

113 025060336 2|ESHHARA A6 WASHER, PLAIN L 6

114 062060806 2|F~_6X8 SCREW, PAN M6X8

115 018061636 2| 7FHRILE6X16 BOLT, SOCKET M6X16

116 021060306 2|13>aFJhk6 NUT, 3 M6

117 S36475000 2|V IM5 SCREW, M5

119 S39546001 214V ITT7 7T IA4N-U3 PRESSER BAR LIFTER WIRE ASSY

121 S09834000 5|3 LFvY RUBBER LEG

122 062300616 5(7~3X6 SCREW, PAN M3X6

125 048040342 2|bATJE4 RETAINING RING, E4

127 048060346 2|k ATJEB RETAINING RING, E6

128 S39804001 1[RE LR SPRING, PEDAL

130 018501036 2|7FHRILREX10 BOLT, SOCKET M5X10

131 028050246 VAVAY S = V) WASHER, SPRING 2-5

132 025050236 2|ESHHRFI5 WASHER, PLAIN M 5
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F7 . #Z % (7 3 3&&) / Presser foot mechanism (Option parts)

465
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F7. ZB% (7L 3 &) / Presser foot mechanism (Option parts)

REF.NO CODE QTY RES NAME OF PARTS RM
<$EHLT1)7285X410mm> <Sewing area 285X410>

432 S43473001 1|ES730X435= SQUARE FRAME SET 30X43

433 S42331001 1|1H%9730X439= SQUARE FRAME ASSY, 30X43

434 S42332001 1(A274930X43V SQUARE FRMAE, 30X43: OUTER

435 S32798001 1292 AN~ COLLAR

436 S32799001 1792 A Y kM4 NUT, M4

437 S33802001 125 AR TM4 SCREW, M4

438 S36043000 NPFEWIAES SPRING, COMPRESSION 5.3X47.7

439 S43471001 11e579h+BL HOLDER, BL

440 S43472001 15794+ %BR HOLDER, BR

441 062401213 4(+~R04x12 SCREW PAN M4X12

442 021400203 41231 IM4 NUT, 2 M4
<HEBIT!)7225X215mm> <Sewing area 225X215>

454 S44716001 1|57 923X2493 SQUARE FRAME SET, 23X24

455 S44714001 11797 923X249= SQUARE FRAME ASSY, 23X24

456 S44713001 1(H07923X24 SQUARE FRAME, 23X24: OUTER

457 S32798001 10 AP~ COLLAR

458 S32799001 1792 AU kM4 NUT, M4

459 S33802001 15 AT M4 SCREW, M4

460 S36043000 N PFEWIAES SPRING, COMPRESSION 5.3X47.7

461 S44734001 1|e>749HhF % CR HOLDER BASE CLAMP, CR

462 S44733001 11379 hFCL HOLDER BASE CLAMP, CL

463 062401216 4|FR34X12 SCREW, PAN M4X12

464 021400206 412224 NUT, 2 M4
<$EBLT1)7415X210mm> <Sewing area 415X210>

465 S44721001 1|ES7923X439= SQUARE FRAME SET, 23X43

466 S44719001 1(H97923X430= SQUARE FRAME ASSY, 23X43

467 S44718001 1A 923X43V SQUARE FRAME, 23X43: OUTER

468 S32798001 12P92Ah5- COLLAR

469 S32799001 1|70 AFYRM4 NUT, M4

470 S33802001 15 AR TM4 SCREW, M4

471 S36043000 (DLEIAE S SPRING, COMPRESSION 5.3X47.7

472 S43471001 11e579hFJBL HOLDER, BL

473 S43472001 1e529hF+%5BR HOLDER, BR

474 062401216 4(+~R04x12 SCREW, PAN M4X12

475 021400206 41231 IM4 NUT, 2 M4
<$EBLT1)7270X285mm> <Sewing area 270X285mm>

476 S44726001 157 930X284= SQUARE FRAME SET, 30X28

477 S44724101 1(A07930X2850= SQUARE FRAME ASSY, 30X28

478 S44723001 1|1H%9730X28%/ SQUARE FRAME, 30X28: OUTER

479 S32798001 10 AhS5- COLLAR

480 S32799001 1792 AU kM4 NUT, M4

481 S33802001 125 AT M4 SCREW, M4

482 S36043000 N PFEWIAES SPRING, COMPRESSION 5.3X47.7

483 S33805001 152 9hF 5 AR HOLDER, AR

484 S33806001 1127 9hFTAL HOLDER, AL

485 062401216 4|FR34X12 SCREW, PAN M4X12

486 021400206 41222 Ik4 NUT, 2 M4
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G .8z EI(FB81% / Presser foot lifter mechanism
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G. ¥z EIFB84% / Presser foot lifter mechanism

REF.NO CODE QTY RE2 NAME OF PARTS RM
1 532662101 N4 IO IL/N-D3 DRIVING LEVER ASSY

2 014400636 1|7+ 1HR24X6 SET SCREW, SOCKET (CP) M4X6
3 550024001 1LN-29 LEVER SHAFT

4 012500536 1173 ES5X5 SET SCREW, SOCKET (FT) M5X5
5 532663001 1A THEI)Yy LINK, OPERATING

6 S44514101 NAYTIRILN-29 PRESSER DRIVING LEVER SHAFT
7 012060636 1|7 FE>6X6 SET SCREW, SOCKET (FT) M6X6
8 111865009 1|26 CAP, 6

9 S$50019001 1120794 ROLLER, 7.94

10 S32667001 NAHITOH P-FOOT SHAFT

11 532668001 NAHTOUA%)LU BUSH, U: P-FOOT SHAFT

12 S$32669001 NAYITOUAZILD BUSH, D: P-FOOT SHAFT

13 532665001 NAHIOOF+ HOLDER, P-FOOT SHAFT

14 062401016 1[F~34X10 SCREW, PAN M4X10

15 S$32675001 LR e R (AT S SPRING, RETRACTING

16 081006070 110> JP6 ORING, P6

17 532664201 1NASITHEDI24 OPERATING BASE, P-FOOT

18 S$32672001 1|AHITT7IA PRESSER FOOT, A

19 052400806 1| FR3/3RES4X8 SCREW, PAN (S/P WASHER) M4X8
20 S32676000 1A ovsay CUSHION, P-FOOT

21 S$32673001 NAYIT7oFA44% GUIDE PLATE, P-FOOT

22 060501016 3|/ 1 k5X10 SCREW, BIND M5X10

23 S$32678001 1A TR1EL /- RETRACTING LEVER

24 S32677001 1N2A4ELIN-DY LEVER SHAFT, ; RET.

25 028060243 1A= YFHR2-6 WASHER, SPRING 2-6

26 021060106 IS aVi NUT, 1 M6

27 S$32680101 1|21ESOLL/\-D= RETRACTING SOLENOID LEVER ASSY
28 018501436 1|7 FHRILE5X14 BOLT, SOCKET M5X14

29 S32683100 1NAHTa/ YL/ AR RETRACTING SOLENOID

30 S32682001 1(AHTSOLN) Y A4 SETTING PLATE, ; SOL.

31 060501016 2|73 R5X10 SCREW, BIND M5X10

32 028050246 2|\ R HR2-5 WASHER, SPRING 2-5

33 025050236 2|ESHHRFIDS5 WASHER, PLAIN M 5

34 S33630109 1YL/ ARFN- SOLENOID COVER

35 008400604 3|+h>RX04X6 SCREW, TRUSS M4X6

36 S33631001 1FAHTHh/ - PRESSER COVER

37 008400604 2|+F>R204X6 SCREW, TRUSS M4X6

38 S15259001 13a-FIvyoaFam CORD BUSH

39 S44515001 NAZAMF AR WASHER, THRUST 11

40 048110142 1|kAT 253011 RETAINING RING, EXTERNAL C11
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H . BR&h{8I:%X U B8{% / Drive, feed mechanism
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H. EES{AI:% Y B§4% / Drive, feed mechanism

REF.NO CODE QTY RE2 NAME OF PARTS RM
1 515225101 1XORDF A X-DRIVING BRACKET

2 018062036 3|7 FRILR6X20 BOLT, SOCKET M6X20

3 028060246 3[R YHR2-6 WASHER, SPRING 2-6

4 S15268000 1| E=F>*F7B PINION GEAR, B

5 012500536 2|7 FEZ5X5 SET SCREW, SOCKET (FT) M5X5
6 S$15232000 1NTARILFYA IDLER GEAR, A

7 012500536 2|7 FEZ5X5 SET SCREW, SOCKET (FT) M5X5
8 S$15233000 1N TAY-FZLX WIRE DRUM, X

9 012500536 2|7 FEZ5X5 SET SCREW, SOCKET (FT) M5X5
10 S15234000 1XOR225 X-DRIVING SHAFT

11 076002800 2|RB<TU/760022Z BALL BEARING, RADIAL 600222
12 048320242 2|kAD7F37C32 RETAINING RING, INTERNAL C32
13 $15267000 1NE=ZF>FTA PINION GEAR, A

14 012300536 2|7FEZ3X5 SET SCREW, SOCKET (FT) M3X5
15 515239000 1| 7ARILFVB IDLER GEAR, B

16 012500536 2|7FEZ5X5 SET SCREW, SOCKET (FT) M5X5
17 539488001 1|XJZY R WCAP X-LIMIT DOG, W

18 0A4300605 2|+FRHH23X6DA SCREW, PAN (S/P WASHER) M3X6
19 S15240101 1N1eoH-o0 SENSOR SHAFT

20 S15235001 NN AR BUSH, ; ECCENTRIC

21 012400636 1|7 FEZ4X6 SET SCREW, SOCKET (FT) M4X6
22 S15236001 1WXToTURYT X-AXIS HOME POSITION DOG

23 012500536 2|7 FEZ5X5 SET SCREW, SOCKET (FT) M5X5
24 S15237001 1NXToToTZr Ik X-AXIS HOME POSITION BRACKET
25 0A5400806 2|+FRH4324X8DB SCREW, PAN (S/P WASHER) M4X8
26 0A4300605 2|+FRHH23X6DA SCREW, PAN (S/P WASHER) M3X6
27 515241001 1XUIVYRIT S Uk X-LIMIT BRACKET

28 0A5400806 2|+F R4 324X8DB SCREW, PAN (S/P WASHER) M4X8
29 0A4300605 2|+ RHFH23X6DA SCREW, PAN (S/P WASHER) M3X6
30 018501436 4|7 FRILREX14 BOLT, SOCKET M5X14

31 028050246 4|\ Y HR2-5 WASHER, SPRING 2-5

32 025050236 4|EFYARFLI5 WASHER, PLAIN M 5

33 515229001 1NWYORDFA Y-DRIVING BRACKET

34 018062036 1|7+ ILE6X20 BOLT, SOCKET M6X20

35 028060246 1N\RHYH %2-6 WASHER, SPRING 2-6

36 018063036 1|7 F R JLF6X30 BOLT, SOCKET M6X30

37 028060246 1A= YFHR2-6 WASHER, SPRING 2-6

38 S15230001 1\YE-2T 7Yk Y-MOTOR BRACKET

39 018061636 3|7+ ILE6X16 BOLT, SOCKET M6X16

40 028060246 [\ HYHR2-6 WASHER, SPRING 2-6

41 018501436 47 FHRILE5X14 BOLT, SOCKET M5X14

42 028050246 4N FTR2-5 WASHER, SPRING 2-5

43 025050236 AlESHHRFIDS5 WASHER, PLAIN M 5

44 S15268000 1|E=F>*F7B PINION GEAR, B

45 012500536 2|7 FEZ5X5 SET SCREW, SOCKET (FT) M5X5
46 S15242000 2|7ANV-F3 LY WIRE DRUM, Y

47 012500536 4|7 FES5X5 SET SCREW, SOCKET (FT) M5X5
48 S31959051 1NYOR2SH Y-DRIVING SHAFT

49 S06740101 1| "T71) 7 ASPP202 BALL BEARING, ASPP202

50 018081636 2|7FHRILE8X16 BOLT, SOCKET M8X16

51 028080246 2|\~ HHr2-8 WASHER, SPRING 2-8

52 025080236 2|ESYARFUS WASHER, PLAIN M 8

53 076002800 1|RE< 747600222 BALL BEARING, RADIAL 600222
54 S$31958001 ATV T BhUH SPACER

55 515232000 NTARILEYA IDLER GEAR, A

56 012500536 2|77 EZ5X5 SET SCREW, SOCKET (FT) M5X5
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J . XU ZEREF / Feed guide mechanism
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J. % Y EAEJ{R / Feed guide mechanism

REF.NO CODE QTY 2 NAME OF PARTS RM
1 S36432001 1| RRURFL STAND, FL

2 018062036 2(7FRIL6X20 BOLT, SOCKET M6X20
3 028060246 2[R HFHR2-6 WASHER, SPRING 2-6
4 S36431001 1| A2 KFR STAND, FR

5 018062036 2|7+ RIL6X20 BOLT, SOCKET M6X20
6 028060246 2[R YHR2-6 WASHER, SPRING 2-6
7 S21085000 2|74xT-Y WIRE PULLEY

8 521033009 1| A2 FRR STAND, RR

9 018062036 2|7 FRIL6X20 BOLT, SOCKET M6X20
10 028060246 2[R YFHR2-6 WASHER, SPRING 2-6
11 048320242 1|bAD7F379C32 RETAINING RING, INTERNAL C32
12 S21085000 1N24¥vT-Y WIRE PULLEY

13 S21034052 1| AR FRL STAND, RL

14 018062036 2[7FRIL6X20 BOLT, SOCKET M6X20
15 028060246 2[R R2-6 WASHER, SPRING 2-6
16 521085000 1|24%T-Y) WIRE PULLEY

17 S36425001 4| AR IN- STOPPER

18 018401036 8|7 FRIL4X10 BOLT, SOCKET M4X10
19 017501606 4|7KJLR5X16 BOLT, M5X16

20 021500103 4(1> 3+ Ik5 NUT, 1 M5

21 S36426001 N2 ITSr Ik SENSOR BRACKET
22 060400616 2|\ 14 F4X6 SCREW, BIND M4X6
23 S36427001 11 7Y9ILX HOOK, LX

24 S36428001 117V oLy HOOK, LY

25 S36429001 1| 7YIRX HOOK, RX

26 S36430001 12V IRY HOOK, RY

27 018501436 8|7+ ILK5X14 BOLT, SOCKET M5X14
28 028050246 8|/ R HHR2-5 WASHER, SPRING 2-5
29 025050236 8|ESHHRFLS WASHER, PLAIN M 5
30 S36491001 4|7 F R ILE5X25 BOLT, SOCKET M5X25
31 018400836 47 FHRIL4X8 BOLT, SOCKET M4X8
32 028040246 ZAVAY S VA WASHER, SPRING 2-4
33 S15248000 1|XTA4v- X-WIRE

34 S15247000 2|YJA4V-R Y-WIRE, R

35 018400836 2|7FRIL4X8 BOLT, SOCKET M4X8
36 028040246 2[R HYFHR2-4 WASHER, SPRING 2-4
37 S15257000 2()=FHARY LINEAR GUIDE Y

38 018401636 147 FHRILE4X16 BOLT, SOCKET M4X16
39 S21037009 2[YFv)vo Y-CARRIAGE

40 018401236 8|7 FRIL4X12 BOLT, SOCKET M4X12
41 025040136 8|EZH AR IV4 WASHER, PLAIN S 4
42 028040246 8|/ \RH T Rr2-4 WASHER, SPRING 2-4
43 S21085000 12|74 7Y WIRE PULLEY

44 S36423001 WToTURYT Y-AXIS HOME POSITION DOG
45 062400616 2|F~4X6 SCREW, PAN M4X6
46 S$15231000 2(F-1)-TL-k PULLEY PLATE

47 018501636 47 FHRILF5X16 BOLT, SOCKET M5X16
48 028050246 4| INRHFHR2-5 WASHER, SPRING 2-5
49 025050236 AlESHYHRFID5 WASHER, PLAIN M 5
50 S521038101 NAAFHYR-F GUIDE SUPPORT

51 018501036 6|7+ ILE5X10 BOLT, SOCKET M5X10
52 S$15256000 1NI=FHARX LINEAR GUIDE, X

53 018300836 9|7+ ILL3X8 BOLT, SOCKET M3X8
54 S$15251001 1XFY)Uo X-CARRIAGE

55 018300836 8|7+ ILI3X8 BOLT, SOCKET M3X8
56 028030246 8|/ AR HHRr2-3 WASHER, SPRING 2-3
57 S$21085000 2|74xT-Y WIRE PULLEY

58 S$15252001 2[7L-LYA52932 FRAME PLATE ASSY
59 S17052001 4+ S5 5X6 SCREW, FLAT M5X6
60 0A4300605 2[+FRHH23X6DA SCREW, PAN (S/P WASHER) M3X6
61 062501016 2|F~35X10 SCREW, PAN M5X10
62 028050246 2[R Y HR2-5 WASHER, SPRING 2-5
63 025050236 2|lESYARFVS WASHER, PLAIN M 5
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K . Ti#R84% / Lower shaft mechanism

< #wRmAE&E [ For supply parts >
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K. T&hE84% / Lower shaft mechanism

REF.NO CODE QTY mf NAME OF PARTS RM
1 S32544001 1[RRJILFVUYE BEVEL GEAR ASSY, U
2 S23651001 2|7 FEZ6X67RY A SET SCREW, SOCKET (FT) M6X6
3 S23651001 2(7FES6X67RY A SET SCREW, SOCKET (FT) M6X6
4 S32547001 1[RRJLFYDYI BEVEL GEAR ASSY, D
5 S23651001 2(7FES6X67RY A SET SCREW, SOCKET (FT) M6X6
6 S23651001 2|7 FEZ6X67RY A SET SCREW, SOCKET (FT) M6X6
7 S32538101 112720 VERTICAL SHAFT
8 142708000 12T A2)LU VERTICAL SHAFT BUSH, U
9 012060636 1|7 FEZ6X6 SET SCREW, SOCKET (FT) M6X6
10 142709000 12T A2)ILD VERTICAL SHAFT BUSH, D
11 012060636 1|7+ EZ6X6 SET SCREW, SOCKET (FT) M6X6
12 S32539101 124245 LOWER SHAFT
13 S32540000 1B AZ)ILL LOWER SHAFT BUSH, L
14 012060636 1|7 +ES6X6 SET SCREW, SOCKET (FT) M6X6
15 104520000 1229 A2)LR LOWER SHAFT BUSH, R
16 012060636 1|7 +ES6X6 SET SCREW, SOCKET (FT) M6X6
17 S32550001 1|EykhZ5—53 SET SCREW COLLAR ASSY
18 S32551001 1|eybho—9= SE